
2009 Annual Reports  

and Summary 

for the 

South Bay Wastewater 

Reclamation Plant & Ocean 

Outfall 

 

 
 

NPDES No. CA 0109045 

Order No. 2006-067 

& 

Order No. 2000-203 

 

 
 

  





City of San Diego 

Public Utilities Department 

Environmental Monitoring & Technical Services Division 

 

Table of Contents 

I. Introduction 8 
A. Executive Summary: ..................................................................................................... 8 
B. Explanatory Notes:...................................................................................................... 11 
C. Overview of the Metropolitan Wastewater (Metro) System....................................... 13 
[...]
however, it also provides the temptation to interpret minor changes or trends as being of 

more significance than they are.  Please reference the chart axis scales. 



 
I:\REPORTS\SBWRP\Annuals\Annual2009\FinalSection\2009_Annual.docx Introduction    I.12 

“E” Qualifier, estimated concentrations: 

Ocean data for several of the trace organics (e.g. chlorinated pesticides and PCB 

congeners, etc.) contains data that is qualified with a prefixed “E” (see example below).  

This indicates Estimated concentrations.  Analytical technique is sufficiently specific and 

sensitive enough (GC-MS-MS) so that qualitative identification has high confidence 

while the quantitative data is below 40CFR136 confidence intervals for MDL 

concentrations.  The concentrations reported with this qualifier indicate that one or more 

tests identified the compound was present, but below detection limits for quantitation.  

When reported as part of annual averages, an “E” qualifier may accompany average 

concentration values either below or above MDLs.  

 
                                        SD-14       SD-17       SD-18       SD-19       SD-20       SD-21        RF-1 

                                         2001        2001        2001        2001        2001        2001        2001 

Analyte               MDL  Units          Avg         Avg         Avg         Avg         Avg         Avg         Avg 

Hexachlorobenzene     13.3 UG/KG        <13.3       <13.3       <13.3       <13.3        E3.7       <13.3        E2.8 

BHC, Gamma isomer     100  UG/KG           ND          ND          ND          ND          ND          ND          ND 

Heptachlor            20   UG/KG           ND          ND          ND          ND          ND          ND          ND 

Aldrin                133  UG/KG           ND          ND          ND          ND          ND          ND          ND 

Heptachlor epoxide    20   UG/KG           ND          ND          ND          ND          ND          ND          ND 

o,p-DDE               13.3 UG/KG        <13.3       E43.5       <13.3      E107.0       <13.3       <13.3       E22.0 

Alpha Endosulfan      133  UG/KG           ND          ND          ND          ND          ND          ND          ND 

Alpha (cis) Chlordane 13.3 UG/KG        <13.3       <13.3          ND       <13.3       <13.3          ND       <13.3 

Trans Nonachlor       20   UG/KG        E11.3       <20.0       <20.0       <20.0       <20.0       <20.0       <20.0 

p,p-DDE               13.3 UG/KG        713.0      1460.0       459.0      2030.0       618.0       693.0       712.0 

Dieldrin              20   UG/KG           ND          ND          ND          ND          ND          ND          ND 

o,p-DDD               13.3 UG/KG           ND          ND          ND       <13.3       <13.3       <13.3       <13.3 

Endrin                20   UG/KG           ND          ND          ND          ND          ND          ND          ND 

o,p-DDT               13.3 UG/KG        <13.3          ND          ND       <13.3       <13.3          ND       <13.3 

p,p-DDD               13.3 UG/KG         E7.5        E5.5       <13.3       <13.3        E7.8       <13.3       E18.2 

p,p-DDT               13.3 UG/KG         E5.9       <13.3       <13.3       <13.3        E5.4       <13.3       <13.3 

Mirex                 13.3 UG/KG        <13.3          ND          ND          ND          ND          ND          ND 

 

nd= not detected 

NA= not analyzed 

NS= not sampled 

E=estimated value, value is less than the Method Detection Limit but confirmed by GC/MS-MS 

 

 



 
I:\REPORTS\SBWRP\Annuals\Annual2009\FinalSection\2009_Annual.docx Introduction    I.13 

C. Overview of the Metropolitan Wastewater (Metro) System 

 

The City operates wastewater facilities to transport, treat, reclaim, reuse, and discharge 

wastewater and its by-products collected from the Metropolitan Wastewater System (the 

System).  The System serves a population of approximately 2.2 million people  

providing for conveyance, treatment, reuse, and disposal of wastewater within a 450 square mile 

service area.  The Metro System currently consists of several service areas including the City of 

San Diego (serviced by the Municipal Sub-System) and the 15-regional Participating Agencies.  

Wastewater treatment for the System is provided at the North City Water Reclamation Plant 

(NCWRP), the South Bay Water Reclamation Plant (SBWRP), and the Pt. Loma Wastewater 

Treatment Plant (PLWTP).  Solids treatment and handling provided at the PLWTP and the Metro 

Biosolids Center (MBC).  The City of San Diego contributes approximately 65% of the flow in 

the Metro System with the remainder coming from the Participating Agencies. 

 

Each Participating Agency is responsible for the wastewater collection system within its 

boundaries to the point of discharge to the System.  Wastewater flows from the Municipal Sub-

System comprise approximately 65% of the Metro Sub-System flows.  All System facilities are 

owned by the City of San Diego and are managed by MWWD.  

 

A map detailing major facilities in the System and the participating agencies is included. 

 

The System is a complex system of pipelines and pump stations that collect wastewater and 

convey it for treatment and disposal or reuse.  The PLWTP serves as the terminus for the System 

and is capable of treating all flows generated within the System.  Within the System are two 

water reclamation plants, the NCWRP and the SBWRP, that pull flow from the sewers for 

treatment and reuse.  The System also includes the Metro Biosolids Center (MBC) which treats 

and disposes of all treatment process solids material removed by the treatment plants. 

 

The PLWTP is the largest of the wastewater treatment plants in the System.  The PLWTP is an 

advanced primary treatment WWTP that uses chemical addition to increase performance of the 

primary clarifiers and is the terminus for the System.  The PLWTP discharges effluent through 

the Pt. Loma Ocean Outfall (PLOO).  As an advanced primary treatment WWTP, performance is 

not measured entirely by effluent quality, but also against the California Ocean Plan and the 

Basin Plan which address the water quality and beneficial uses of the Pacific Ocean.  

 

The plant has a rated capacity of 240 million gallons per day (mgd) average daily dry weather 

flow, 432 mgd peak wet weather flow, and currently operates at 153 mgd.  The NCWRP has a 

rated capacity of 30 mgd and currently operates at a nominal flow-rate of 23 mgd.  The SBWRP 

has a rated capacity of 15 mgd and is currently treating a nominal 8.3 mgd.  The PLWTP is a 

modern primary treatment facility and the NCWRP and SBWRP are both modern tertiary 

treatment facilities. 

 

The other two facilities, the NCWRP and the SBWRP are scalping plants that divert water from 

the System and treat it for reclamation purposes.  Both plants currently operate as secondary 

treatment plants and reclaim water to tertiary standards to meet demand.  Demand will fluctuate 

depending on the time of year and the type and number of customers.  The NCWRP returns all 

secondary effluent that is not reclaimed back to the System for treatment at the PLWTP.  

However, the solids that are removed, either by sedimentation or biological oxidation, are 

pumped to the MBC for further treatment.  The SBWRP discharges excess secondary effluent to 

the SBOO and returns all solids removed from the sewage to the System for transport to the 

PLWTP.  Performance of both water reclamation plants is measured by each facility’s ability to 



 
I:\REPORTS\SBWRP\Annuals\Annual2009\FinalSection\2009_Annual.docx Introduction    I.14 

treat reclaimed water to the required standards when discharging to the reclaimed system.  

Performance of the SBWRP is also measured via secondary treatment standards, as defined in 

the facility’s NPDES permit, when discharging to the South Bay Ocean Outfall (SBOO). 

 

The MBC processes primary and secondary solids from the NCWRP through anaerobic digestion 

and dewatering, and processed the digested biosolids from the PLWTP through dewatering.  The 

dewatered biosolids are beneficially used as cover at a local landfill or used as a soil amendment 

for agricultural purposes.  The centrate from the centrifuges is returned to the sewer and treated 

at the PLWTP.  Performance of this facility is measured by the quality of the solids product 

generated for use or disposal. 

 
 

 
 



 
I:\REPORTS\SBWRP\Annuals\Annual2009\FinalSection\2009_Annual.docx Introduction    I.15 

 

 

ISO 14001 Certification 

 

Wastewater Treatment and Disposal Division (formerly called 

Operations and Maintenance Division) and the Monitoring 

and Reporting Programs operated by the Environmental 

Monitoring and Technical Services Division are certified in 

ISO
2
 14001, Environmental Management Systems. 

 

 
 
  

                                                 
2
   International Standards Organization 



 
I:\REPORTS\SBWRP\Annuals\Annual2009\FinalSection\2009_Annual.docx Introduction    I.16 

 

D. Overview of SBWRP 

 

The South Bay Water Reclamation Plant (SBWRP) relieves 

the South Metro Sewer Interceptor System and provides local 

wastewater treatment services and reclaimed or recycled water  

to the South Bay.  The plant opened in May 2002 and has a 

wastewater treatment capacity of 15 million gallons a day.  The 

plant design incorporates the newest technologies and provides 

advanced treatment for up to 15 million gallons of wastewater 

per day.   

The advanced treatment meets tertiary or reclaimed water standards including disinfection.  The 

SBWRP treatment process is a state-of-the-art implementation of traditional secondary 

treatment using activated-sludge.  Much of the secondary effluent is reclaimed and beneficially 

reused after tertiary filtration through anthracite coal beds and disinfection with high-intensity 

ultraviolet (UV) light.  The plant shares the South Bay Ocean Outfall (SBOO) with the 

International Wastewater Treatment Plant (IWTP) operated by the U.S. Section of the 

International Boundary and Water Commission (IBWC). 

 

Treatment processes consist of mechanical bulky debris and grit removal  

at the headworks using standard traveling bar screens and aerated grit 

chambers.  The removed debris is then dewatered and taken to landfills.  

Suspended solids of wastewater are removed by primary sedimentation.  

Scum removal is concurrent with primary sedimentation.  Primary  

effluent is followed by industry standard aerated activated sludge 

secondary treatment.  Secondary clarifiers allow settling and removal of 

the remainder of the solids (also called sludge) which is returned to the 

Metro System via the South Metro Interceptor and is pumped to the Pt. 

Loma WWTP.  The resultant secondary effluent is either discharged to  

the South Bay Ocean Outfall or directed to tertiary treatment in the plant.   

 

In 2009, approximately three quarters of the influent treated was directed to tertiary treatment.  

Tertiary treatment consists of running the secondary effluent through anthracite coal beds where 

it is filtered of remaining solids as it passes through the layered medium.  The filtered water 

then passes through chambers where it is disinfected through exposure to high-energy 

ultraviolet light (UV).  At this stage the "reclaimed" water meets State Title 22 full body contact 

requirements.  Recycled or reclaimed water is beneficially reused for in-plant processes at 

SBWRP, at the nearby International Wastewater Treatment Plant and an increasing percentage 

of the recycled water is distributed to the Otay Water District for non-potable beneficial reuse 

off-setting demands for traditional potable water sources.  

 

 



 
I:\REPORTS\SBWRP\Annuals\Annual2009\FinalSection\2009_Annual.docx Introduction    I.17 

South Bay Ocean Outfall (SBOO) 

 

The South Bay Water Reclamation Plant (SBWRP) is located at 2411 Dairy Mart Road, San 

Diego, CA 92154.  It sits at the intersection of Dairy Mart and Monument Roads in the Tijuana 

River Valley just meters north of the U.S.-Mexico International border.  The plant provides 

additional treatment capacity and reclaimed water for the southern service area of the Metro 

System (South Metro Sewer Interceptor System). 

 

The South Bay Ocean Outfall extends approximately 3.5 miles offshore and discharges effluent 

in approximately 100 feet of water.  The outfall tunnel has an 11 foot diameter and is 19,000 

feet long.   
 

 
 

 
 



 
I:\REPORTS\SBWRP\Annuals\Annual2009\FinalSection\2009_Annual.docx Introduction    I.18 

E. Discussion of Compliance Record 

 

The South Bay Water Reclamation Plant operates with two separate permits.  NPDES 

Permit No.CA0109045/ Order No. 2006-067(with addenda) provides for the treatment 

and disposition of wastewater via the shared South Bay Ocean Outfall and Reclaimed 

Water Permit No. 2000-203 (with addenda) provides for water reclamation.   

 

Recycled (Reclaimed) Water: 
This is the fourth year of operating where reclaimed water was produced and distributed.  

There were six exceedances of recycled water limits in 2009 on days of distribution. 

 

High TDS concentrations in Recycled Water accounted for four of the exceedances.  This is a 

new phenomena and infrequently occurring.  Since recycling began in July 2006, there were 

no Daily concentration ≥1300 mg/L until this year.  There have been only 5 occasions in 

which Daily TDS has exceeded 1300 mg/L; 3 in February and 1 each in May and June. There 

were no other exceedance for TDS in reclaimed water after June 8
th

, 2009.  The cause of these 

anomalous values is not yet known.  We are expanding monitoring when these events occur 

and are investigating potential causes.  

 

One exceedance of the Monthly Average Chloride limit of 260 mg/L occurred in March.  The 

chloride concentration of the March 4
th

, 2009 reclaimed water sample was 263 mg/L.  This was 

within the Daily Maximum Limit of 300 mg/L, however, since this was the only sample for the 

month it is also the Monthly Average and exceeded the 30-Day Average limit of 260 mg/L.  

Weekly monitoring for chloride began in April 2009.  No further exceedance of this limit 

occurred in 2009.  The chloride limit is based on a Secondary MCL for aesthetics, i.e. taste, not 

a health concern.  Reclaimed water from the SBWRP is not used for human consumption.   

 

One exceedance of the 240-MPN limit for a single sample for reclaimed water occurred on the 

April 3, 2009 sample.  On April 6, at 10:30 AM, a bacti sample taken on April 3 at 7:00 AM 

measured 350 MPN, exceeding the single sample limit of 240 MPN.  Immediately upon 

detection of this violation, the control system automatically halted the distribution of RW.  

Results from subsequent bacti samples collected April 4 and April 5were received on April 7 at 

about 10:30 AM.  These tests indicated 13 MPN and 6.8 MPN, respectively.  Both results were 

within limits and indicate the filter effluent lines and under drains had been appropriately 

flushed.  RW distribution resumed on April 7 at 6:30 PM.  

 

A standard operating procedure (SOP) was developed and implemented to minimize the 

potential to distribute non-compliant RW after the filter effluent lines and under-drains have 

been drained.  The procedure included the following: 

 The lines and under drains must be adequately flushed. 

 After flushing, a sample will be taken and tested to determine if total coliform levels are 

within acceptable range prior the resuming RW distribution.  

  



 
I:\REPORTS\SBWRP\Annuals\Annual2009\FinalSection\2009_Annual.docx Introduction    I.19 

 
Reclaimed Water Permit No. 2000-203 

Month 

Number of 

measures 

exceeding 

Limits. Comments: (see monthly report for further details.) 